POWER
STEP

FOLDING LADDER

Manual for Cat D10R Dozer

Complete with W rap-around W alkways

Model No.: PSA-D10R FL+RHWW

Serial No.: LD10RW-001 - ~

Date Manufactured: Oct 2006

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER POWER

Caterpillar D10R Dozer STEP
CONTENTS
Page 3 Section 1 Installation and Mounting instructions

Installation Drawings

10 Section 2 Electrical System Wiring Diagrams

15 Section 3 Recommended Maintenance procedure

16 Section 4 Operating Procedure

Section 5 Drawings and Repair Parts lists

17

18

19

23

27

29

31

33

34

36

39

PSA-D10R FL+RHW 31-3-14

5 Assembly Complete

5-1 Ladder Assembly
Parts List

5-2 Landing Assembly LHS (+ NG Version)
Parts Lists

5-3 Landing Assembly RHS (+ NG Version)
Parts Lists

5-4 Landing Assembly Rear (+ NG Version)
Parts List

5-5 Spreader Assembly
Parts List

5-6 Drive Unit Assembly
Parts List

5-7 PROP Assembly
Parts List

5-8 Hydraulic Cylinder
Parts List
Valve Diagram

5-9 Power Pack
Parts List

5-10 Electrical Controls
Parts List

Material Kit Supplied



FOLDING LADDER POWER
Caterpillar D10R Dozer STEP

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
Power Step Ladder System to the Dozer

Section 1

Installation and Mounting Instructions

See Drawing 22 053 (Page 4)

1. Remove grille plates from the rear of both mudguards. Remove the light and/or
horn from the rear of the left-side mudguard. Draw out wiring for future re-use.

2. Weld the Mounting Pads to the rear of the mudguards:
against the mudguard vertical inner plate and up against the mudguard top plate
(notch the inclined plate to suit to get the correct protrusion dimension), and
at the outer top corner of the mudguards, this time set against the mudguard plates
rather than in the corner. Fit the gusset piece to tie the Pad to the inclined plate.

3. Measure forward from the back edges of the mudguard plates and down from the
top surface of the mudguard tops (mudguard plate/s not any added non-slip
decking) to locate the side mounting pads. Weld these mounting pads in position.

Welding: Cat SP to AS1554
8 cfw

Pg3

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER

POWER
STEP

llar D10R Dozer

Caterp

9)0(d Jonbuppy _

2yoid Jojnbuoiy

40 spising Jo episynp
0/6C [U3%4 ; 0¥9 |
‘AP 8 og g g Oog
YSGISY S“ _m.vww‘w o — /N | —
( [ 7
A A

pod bupunop

Jauu1 Jo3y 10°B10ZZ

- 22 053

(obown Joanw si, A 03BQ)

A %A TIVIIA

pod By Jayng
02y £0'81022

1essng By Jeyng

(ebow) Jouyw s| X (039Q)
X B X 1V13d

2)0(d |DIN}IBA Jauul
pJonbpnw jo abpe ooy —

0z epnnjoud Joas

G

pod Biy Jeynp

403y £0°810¢C

pod Buipunop

Jsuu Joey 10°8102C

1D S)UBWIYODYD Iy
02—

6Y1C

Installation Instruction Drawings

wonoq 1o
9|qISS2090D 103y G0'8102T
ESE
or 0t9
o - 01
-/ sj0id Jeuays
00 [| 9171 Bupsixe oyuryng
$ 0
\ S
_ [ ] _
o o
1
= ] 3 1
w wn
401/
i pog Bununopy
c Jauur Joay 10°81022
@)
=
(&)
(0]
n

*a}pjd apis [DORJAA JD|nbUDLY O} papjam
Jj@sy ‘Je3pds o} pup doy 3o 8)pjd ponbpnw
doy Jo uinye. umop-pepio; 03 SpjEm/s)4

(3bowy Joljw sI,p [I}8()
M3 M TIVLIA

(09) 05101
(09) osNo1

x0q K18310q JO SPIS [DO}IOA
0} spjam pup }suipbio s34

Papy

11 210id Jooj}/poany
jou - 8jpid wuwQ

|pjuoziioy pionbpnw
J0 9o0y4ns do)

830/ |poi}JaA Jouu
pJonBpnw jo abpa Jpay

6¥1¢

pod BN epis
¥0'810%2

-} 103041 -

Pg4

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER POWER
Caterpillar D10R Dozer STEP

Section 1 Installation Instruction Drawings - 22 054
See Drawings 22 054 - Page 6 & 7

Procedure
1. Fit Mounting Blocks per Drg 22 053

2. Per REAR VIEW: Fit Spreader Plate 22 287 to rear mounting blocks. Use Washer
Plates 22.281 and washers under bolt heads.

3. Per VIEW 4A & 4B, Isolators: Fit Isolators 21 930 to Rear Spreader Plate. (See also
REAR VIEW). Per SIDE VIEW also fit Isolators 21 930 to Side Mounting Pads. On
left side fit Side Landing 22 017 with Ladder Shaft and Drive already assembled,
supported by Isolators. Fit Isolator Pin Bracket/s to arm at rear of landing beam with
pin to provide torsional restraint. Similarly fit Side Landing 22 016 on right side.
Note that there are two patterns of Isolator Pin Bracket bolted under the beams of
the Side Landings, 22 014 98 (shallow) at the rear and 22 014 99 (deep) at the
front. Both are orientated so the hole for the isolator pin is close to the machine
rather than away from the machine.

4. Fit Ladder. Using Spacers (within Actuator Cylinder Mounting 21 954), adjust drive
so gears are not loaded when ladder is lowered.

5. Per SIDE VIEW, REAR VIEW and VIEW 5, PROP System:
Attach PROP System Mounting Frame 22 0013 atop cabin, on ROPS unless similar
is already fitted by customer. Mount PROP 21 945 using middle holes (of set of 5).
Try Ladder with PROP. Ladder and PROP must align (longways with machine).
Adjust position of isolator mounting pads on frame if necessary then weld pads to
frame with 6cfw across top of frame rhs member ie where visible from above.
Adjust position of PROP (using choice of holes in set of 5) so ladder lies against
buffers when fully raised without loading the drive gears ie, with light manual effort
the ladder can be moved away from the buffers.

6. Per PLAN/SIDE/REAR VIEWS, fit Rear Walkway 22 051 & Handralils.

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER

POWER
STEP

- 22 054 Pg 1

Caterpillar D10R Dozer

Installation Instruction Drawings

Section 1

(1°Y

[Bununoy se3ng 66 900 22|

MITA ¥V 3y
uld J0}D|0S]T
_ I
_Ec_n_ Japoauds U3y /80 NN_, ¢l £66 ¢C
L 40y0[0S] 06 12
[1e00.g uid OS] /6 166 12| 5/210id anp
OUSOM 182 22| puyeq uapply
PUg ud os[
[199048 ud os] 66 1£6 12| 86 156 12 L
| _ (573 =
D9y “)ax100.g
=I= =I= uld Jo}p|os]
- 86 ¥10 12
L] ] \| 1 [
\ 165¢ BN 8ALQ ¥16 12
AN ’ _ i E— F%._H pIoN9 AL ¥86 12
m 20, S10id dwioty
(€0, Jo}pjos[
/ \ P SUTIDIPUDH
ﬁ / / ‘ PeIoios] 600'ZZ
=

(Hoys)

6w aIPPIN 86 900 22|

[sto4H poid J0ay G0 72|

wiojold 403y 160 22

M3IA 30IS

bug __o_mnﬂs
WY 146 12

S

—

Pg6

[ID4,H 13ppD B J3pPDT 00 ¢

Wwpag uoipioy J3ppd ¢10 ¢

_—

uid 10}D|oS]
£06 22

J0yDI0ST 0£6 T2
\

|

\

R

JU0.4 19540049 Uld

40D0ST 66 +10 1¢

-

buipuo apis
600/800 72

SID4H_WIoND|d
apiS 010 22

*JOpPD| PasiDJ UM PaublD S| dDYd UsyM
(SSHS Jo sdo} ss01D) pjam 8}a|dwon
‘paiddns uaym swoaq SHS O} papjam
A|Iny Jou D SpDY 10}D|OS] }DY} B}ON

sbn uonouqiA (048307

3ins 03 9['¢10CC UOnNg JO0y uo pRM
"¥ns 03 u,20] *$T'C[0CT PPd JU0Ld U0 plop
-9)p|d J00J4 SdOY JO 3pis JoaJ uo spod
bunsixa 0} (£1°C102Z 4090dS YyiM) Yo

pwn.4 Bununoy waysAs dn¥d £10°27]

PSA-D10R FL+RHW 31-3-14



POWER
STEP

- 22 054 Pg2

Installation Instruction Drawings

FOLDING LADDER
Caterpillar D10R Dozer

Section 1

WALSAS d0dd

(58 2 o (PO 190 90 S0 705 V5 MaA
e Emeerl (L40ddNS) 30IS V4 M3IA 07

{]
|#1 €10 2z _pod Buyog
SdDY % PapeM o,
980 77 -

}exoD4g uld J0}D|os] o

.. ==
/ / \ y\\ S¥6 12 dodd

£10 gz awp.4 bununop n_om_n__

_moo Zz  woag bupuo apis

[91 €10 7Z uopng jooy|
400 Sd0Y 0} papjam

026 T¢ Jo}pjos]

(peny ey SYO 1Y 10SI
(VNOISY0L) dv3IY 8% M3IA

g5 M3IA

86 1¢6 12
1950D4g U4 10}D|OS]

Pg7

PSA-D10R FL+RHW 31-3-14



POWER
STEP

ININFONVEIVY JATHA

¥.6 1C
awpu4 By aauQ

Pg8

- 22 054 Pg 3

FOLDING LADDER
Caterpillar D10R Dozer
Section 1 Drive Arrangement

Japuyhn ;W@
N |
%W
€0 0v6 Ig_Jodosy ﬁ;
6G6 I¢ D39 J0}33S
V901 12 830id BIN yoyms xoud 796 12
20 166 1 4og BIN yoyms xoid 1089 10}995 pJONG BALI]
jJO qny 0} S}joq
“yns 0} Joysom 00|/Buiids yym pup ‘nu 10 166 1¢
JOpUN pUD PDBY JOpun JOYSDM 0|} Y)M PRl - OAAS YOUMS X0ld
6°0149 9D S}oq|Ip -
asIMJay}0 ajou Ssajuf)
19%o0.g buunopy
__ & —— | (-] /
¥S6 12 BN gl | = - J0}oDJ4} pIDMO} }D3)
Japulkn Jojonyoy =? o= 108|) JO apIsino sao
[ 116 12 sAom|p }axo04g Bununop
; _ _ 7N = HOYS JoAld
) }
suc_wwm hﬁ%.osoc_ }ns 0} s4a90dg

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER POWER
Caterpillar D10R Dozer STEP

Section 1 Installation and Mounting Instructions __ (cont.)
Maintenance Notes

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
Power Step Ladder System to the Dozer

WARNING

Raising the POWER STEP ladder by external means can create a vacuum in the hydraulic
cylinder and create the opportunity to allow air into the hydraulic system, defeating the
inherent safety features of the POWER STEP.

This must be avoided, to maintain safe operation of the POWER STEP.

In instances where the use of external means to raise the ladder must be used, please
follow the following instructions:

Loosen hard plumbed hydraulic lines on cylinder side of lock valve on cylinder.

Raise ladder by available means.

Note: Make necessary arrangements to collect displaced oil, and be aware that air enters
the piston side of the cylinder as ladder is raised.

Lock in raised position.

Re-tighten hydraulic fittings.

SECURE THE LADDER IN THE RAISED POSITION, MECHANICALLY, CHAIN &
TAGOUT THE POWER STEP

To recommission the POWER STEP:

Loosen hydraulic fittings on cylinder side of lock valve.

Note: Collect displaced oil.

Lower ladder to lowest position, using alternate safety approved means, fully retracting
cylinder. Ensure all personnel are clear of step radius.

Operate electrical control switch to purge air from the hydraulic line systems, lock valve
and cylinder.

Tighten the hydraulic fittings either side of lock valve to restriction fitting.

Cycle step unloaded several times to purge all air from hydraulic system.

The Power Step will not operate correctly if there is any air in the hydraulic circuit (due to
the incorrect operation of the lock valve).

Pg9

PSA-D10R FL+RHW 31-3-14




FOLDING LADDER

POWER
STEP

Caterpillar D10R Dozer

Page 1

Suorp wo g xeaddy
Tmpund 71 N T SSMLIRE]
FPISUJ SSIUWIEH A

T 1994S

Section 2 Electrical System - W iring Diagrams

¥ _” DO.M\ u I dan waeddng 3wy
g _© “68§1 (1 H"Sd *nid "
£ //.w.?\ S el | Id SSMLIEH] angg aseg 08 C00LL N/d
T0T9L-Sd N/d L0T9L-5d N LELTXOV-SdD N MLIXOV-SdI N/
ssyusey] Addng
DEFSL N/l
R S HOIPA () RO MOIPA
PV [ | e
PEg (W) g g
FOOLL N/l
4 HV() 513410 SHH AV 3pisu] -
SEIWIRH YIuwy CEumixod g o) urgey U S0 PN 1ML L] § (pasmbayf J) ssauwey woisuaxg
A0 UL] § TIRLL Nid
¥9
X
Arddng udy M LELTXOV-8dD N/d
LITFR-Sd Nid
WAMY AR LA [eurmaag /o (] [ruTmIa ]
s\ o IELIXIV-SdD N/d
Apddng monuag
PUE AJYUIISS Y IS0
AmsFEunpE pajunopy
Aazng THRINS-S4D N
TOOLL N/d
(ssouae || pue vog) soempuy)
e
umogdn Joppe|
A01EIIpU]
Ll |
xogq
ulge;
e Mo
NAMO@/dN ¥3aav't

20-1020

Pgl10

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER

POWER
STEP

Caterpillar D10R Dozer

Non Auto-Raise

Page 2

1Iagrams

D

Iring

Section 2 Electrical System - W

20-1020

—
AquQ uondaiq [eudi§ 10, pas)) = P = -
PIZP8 N/d ks o
J119Y uu—u_._.m_ X0(] 10J23ULI0) UL SIIIM 21kdS 0N 3J0N [a
—a 108 @ YO T——F
SIPZ8 N/d e e
2INSO[dUY J0)OJA UL pue IMUA/PY oL0 Oty aaedg
g IV SV U0 pPAJUNOIy AB[DY pue WOy 4.Oe oH 01 O.%
-~ ul
_| T 0O " (O O mwin-
h_ - ] X0§] 10)33Uu0,
P MYA/PIY
= o= AMAVPYE
T T SOPI8 N/d ™
a0jopy dn
aupIE
MO X 10JE[OS] [enuUBy
LLVE LLVE PANL S| WASAS ISIEY 0JNY JI X0g] 10)2ouu0)) Jo 9 ® ¢ sod udam)aq yuij aAoway (6)
LOOPNI N/d - "PINT] LON ST WIA)SAS ISTEY 0NV JI X0 10)90un0) Jo 9 % § sod yury ®)
LIziF N/d Koy oty ATI ATL T10TF-Sd 239 - S1d
Baq 0L WumS — €1TP8-Sd saLapeq jjo ey Aiddng samog 10y panddng aaeag ymoa) dury ggp (A
nQ In) ruLy T : * 7 (30) paseajay umoys ayelg yivd (0]
9 FO0LL-Sd (491§ uo pajunopy) parpddng ssauaey
AP o TR aansopuy 0EPSL-Sd SULIAL STId YINMS Q) MduBely ()
C 10J0J\ UI SUOLIIUUO)) £00LL-Sd panddng SuLigy gv)) ssawaey (¥)
| e— 0] PapIIULOT) 3G O, T00LL-Sd payddng Butiigg xog gv) (€)
T6KT8 N/d AAPESIN puE IADISO4 HE10EL-Sd 1WIRIg YIIMS
PIOUOS JA)SEIN sajqe)) Ay uepy £10£L-Sd YINAS (s parjddng ssoute ] Yapms [1ey puep @
900LL-Sd payddng sduie] Sutute, xog gv) (n
‘SHLON
d91-§-010H-Sd
() yoed JaMm04 0) paIunogy) > (sariapeg 0) SO pajunopy) [ £r
: £0EP8 N/d : S Ly A | S—_—
£17F8 N/d YONMS JOISEIN £17P8 N/d andg =
g0 dwy sgp da)g 1amog 40 dury sg1 o|«=f
[[EEY0)
b anjg b
1 TURI() 1
_MA/PY 10153UT0 ) pay
T lﬂ‘ £019L-Sd
TITP8 N/d @
) duy ¢
) L8N M0[q (6) pue () saj0u 3§
9 R AR T |
o 6 gl . u /v uou 1oy paamnbai i yury
eIV $ J = SHLON
MO[2 A onig ¥ S a M_
6TPI8 N/d uowmio) - | loce!- .m | ]
PIoud[os dMEIpAH 7 v N b=
: g & d9T-S0TAH-Sd | S91-S-0TaH-Sd FE i
— UTEN e - S91-5- -
) 33 b I ] " . SNE
oe MO[PA 10€L N/d y @
e _ B | ST o ey -
aimsopuy 10j0[y 080Z1L1-Sd N/d  21nso[au7y 10)0 s L
asieiojny oN | uondo yoyms usmogqydn X0g| 10)22UU0)) ANRoR ANOIW d 1By PUEH
33 [1e} pueH jo doJ, uQ) pajunogy S
N l ——m LOOPNI N/d I)IMS [y pueH o)
Assy apoiqq SL0EL-Sd N/d z
o



FOLDING LADDER

POWER
STEP

Page 3

Caterpillar D10R Dozer

Auto-Raise

Diagrams

Iring

Section 2 Electrical System - W

Toggle Switch Operated

AuQ uondAL( [BUSIS 104 PIS))
PITHS )
1Y Asprig

SIFTI8 N/d
2INSO[3UY 10JO\ UI puE
U0 PIUNOJN AB[DY PUE WIOH

P I
[T 2T

ang IV ‘AV“U<
|

7 B

MO[Id A

AMYAM/PY

AMM/PHY

TIT1P N/d h_uch— N/d
Assy apoi(|

831 0L Mg
mE ) euay g, ¢

678 N/d
PIOUJ[OS II)SEJ]

S

4

= == AP
T T SOFI8 N/d g
10301y dn T
aunyae
10)E]OS| [ENUBIA
LLVd LLVE
ATl ATl
- + -
AT
FET aimsopauy
A0)OJy UI SUOLIIUUO))

0] PAJIAULO.) 3 O,
AABESIN pUE 2ADISO]
sajqe)) A1peg uepy

X0(] 10J39UU0I UT S2IIA 24edS 0N 120N

SR |
— |

O8O OO
HOLO Ot O w5
090 Q1O mmx
HOS O O1 O wwrg-

Inaig

(VD JO apIS pueH IR Wopog 1IM0T)
AV YNNG ey Yied 183y PIJUNOLY $10)33UU0)) SSAIUWIBH V) PUB SSAUWIBH YNIMS OH

SHLON
LI0LH-Sd [829(1 - Snid
£1718-Sd SALINEq JJo e} A[ddng 1amog 10y parddng saxeaag ymaar) dury g (VA)]
(1JO) paseaay umoys aeag e ©
PO0LL-Sd (d1§ uo payunoy) parddng ssouiey
0EFSL-Sd SULIAN ST YIIMS 0D IBUBELN ©
£00LL-Sd panddng Suray gv)) ssauiey (r)
700LL-Sd panddng Sutiigy xog gv) (£)
AE10EL-Sd 1NBIg YIMS
E10£L-Sd YINMS s parjddng ssoutey Yajms ey pucy (]
900LL-Sd pauddng sdure] Suuiep xog gv,) (n
:SALON

d91-$-01AH-Sd  S91-$-91AH-Sd

er

10)2uu0)) poy

€019L-Sd

aedg b4 2%:
(nup) Yor 19M04 0) pajunojy) (sauaeg 03 350]) pajunoly)
£1248 N/d EHEFD AL S17h8 N/d e
YIS JSEIN
40 duy g1 dayg 1amog 40 dury ¢g| bl angg J
4 BULIQ)
g 1748 N/d N -8 —
40 duy ¢
\- -
Py /\m\ (I} 2
J :
1 AYAN/PIY = J
ROIPA 2 \ na r@ TS
67FT8 N/d uommio) - | 1@:01-
PIOUd|oS dNMNEIPAH 7
‘ rd -~
= MO[PA
5 N . _
LETT MO[P X TI0EL N/d EEITT)
SHEOIY WAL - SR A 7 aansopouy ;sﬁ %am_am___.ﬁ_u ﬁ__ 2.Ins0[2ug 1030
paeaado 880, € uondo - yMmg usoqydn X0g 10)23UU0.) N AN
r@ CELI N LOOFNI N/d
Assy apoiq

<0-1020

d91-$-01aH-Sd

r

£d

(aste10)nY) OEPSL N/d
YNIMS 01) djpudefy

AM

j BUEIQ
proudjos “ & FEXTC
ayje.g yied 1 Buup auyaepw
- Bupip auiysep I

YONIMS eI Y] dUTyIey

dn -anjgy st M

| AYAVPY S

UAO(] - MO[[A £

Wy b %
S91-¢-91dH-Sd /
Id |
E10€L-Sd N/d
AE10EL-Sd N/d €S

1ORIG YNIMG

ey puey
ey puegy Jo do, ug pajunojy
YONMS [16Y Uy

Pgl12

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER POWER
Caterpillar D10R Dozer STEP

¢}
Section 2 _Electrical System - W _iring Diagrams _ Page 4
WIRING HARNESS 1 Sheet 5
5 Red/White
6 Red
7 Red/White - Beacon Red/ White to Beacon
PR o —— Red/ White from Rectifier
0 . Auto Raise range ack - Eart|
Plus Park Brake SW. 1 8 Black x oEaxths
Step Down Yellow - Down 2
3
Step Up Blue - Up 4
Park Brake Harness - P/N: -PB
Plug Term Colour Terminal ID
©) Red - COM Length 10m
(A) Red/White - N.C. (Harness Flex No 12)
B) Orrange - N.O.
Go Switch Harness (Auto Raise) P/No 77009-AR
Plug Term Colour Terminal ID.
(B) Blue - No. 1 Terminal N.C. Contact Lensth 10m
(E) White (Spare) - No. 2 Terminal N.O. Contact (Ha,gness Flex No 12)
(A) Orange - No. 3 Terminal N.C. Contact
©) Brown (Spare) - No. 4 Terminal N.O. Contact
o Switch Harness (Cabin to witch) P/No 77004
(Cabin Indicator Ladder Up/Down)
Plug Term Colour Terminal ID.
(B) Black - No. 1 Terminal N.C. Contact
A Length 10m
(B) Black - No. 2 Terminal N.O. Contact (Harness Flex No 12)
(Bridge No. 1 and No. 2 in Go Switch)
(A) Red - No. 3 Terminal N.C. Contact
©) Yellow - No. 4 Terminal N.O. Contact
Hand Rail Switch Har i 1
(Handrail SW to Power Pack Box)
Plug Term Colour SW Contacts
©) Red/White - No1l -
Length 10m
D) Blue = No 2 = (Haﬁtness Flex No 12)
(B) Yellow - No3 -
(A) Green - No 4 -

PSA-D10R FL+RHW 31-3-14 Pg13



FOLDING LADDER
Caterpillar D10R Dozer

Section 2 Electrical System - W iring Diagrams

WIRING HARNESS 2

Go Switel

Auto - Raise Connection

N.C. - Orange - Blue
N.O. - Brown - White (Spare)

Up/Down Lights Connection

N.C. - Red - Black "
N.O. . Yellow . Black I -

nd Control Switch - Moun n . /Nao 7.
Power Step Wiring Harness (10m) and Connections Supplied

Contacts
1 - Red/White - Power Supply
2 - Blue - Up Switch
3 - Yecllow - Down Switch
4 - Green - Start Sol Motor
|FRS Power Pack
only (Spare)]

Standard Switch Wiring and Connections

PSA-D10R FL+RHW 31-3-14

POWER
STEP

Page 5

0201-02
Sheet 6

Pgl14



FOLDING LADDER POWER
Caterpillar D10R Dozer STEP

Section 3 Recommended Maintenance Procedure

Daily
Visually check st airway and structure for damage, loose component s,
handrails, etc.
Check for hydraulic oil leaks from hydraulic cylinders, plumbing and hoses.

Notify the appropriate supervisor for any observed damage or malfunction.

500 Hours
Grease the nipples on the rotation shaft and sector gears.

Check main mounting bolts for torque.

Check hydraulic oil level in power pack and top up as necessary. (Stairway in raised
position).

Top up using same hydraulic oil as used in hydraulics of machine.
Thoroughly check all electrical wiring for damage, replace as necessary.

Repeat daily check as above

5000 Hours
Change hydraulic oil in tank of hydraulic power pack (5.0 litres)

It is recommended that the same hydraulic oil be used in the power pack as the
hydraulics of the machine.

Grease 4 grease nipples on rotation shaft and sector gears, all of these are
accessible with the stairway lowered, and accessed from under the stairway.

Check and inspect all main bolts on stairway system.
Retorque if required.

Repeat daily check as above

NOTE.

THE RELIEF PRESSURE OF THE POWERPACK IS TO BE SET TO 2800PSI.

IF THE POWERPACK IS REPLACED,THIS RELIEF PRESSURE WILL NEED TO BE
RESET USING INLINE GAUGES.

FAILURE TO DO SO MAY RESULT IN ACCIDENT OR INJURY.

Pgl15

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER POWER
Caterpillar D10R Dozer STEP

Section 4 Operating Procedure

To Lower Ladder (from the machine)
Position machine in a level, safe area, away from the work face, whenever possible.
Apply park brake and lower engine speed to idle.
Check that the area below the Ladder Access System is clear of people and
obstacles, and lower ladder by operating the two position electrical switch adjacent
to the ladder, to the down position by pressing the switch down.
Hold the switch in the down position until ladder is fully lowered.
If the Dozer is parked on uneven ground, the bottom of the stairway may touch the
ground before the ladder is in the fully lowered position.
Should this occur, descend the ladder with caution.

To Raise Ladder
Ascend the ladder onto the landing of the Dozer.
Ensure the area around the ladder is clear of people and standing to the side, clear
of the area the handrails and ladder raises into, operate the electrical switch to the
raise position (up).
Hold the switch in the up position until the ladder is in the fully raised position.
The ladder is now raised and stored.

OPERATING NOTES

NOTE: FLOW CONTROL VALVE ADJUSTMENT:

The valve should be positioned to restrict the flow and speed of the Power Step when
lowering. Adjust the knob on top of the valve by turning left or right (clockwise) when the
step is being lowered, until it is lowering at a safe and reasonable speed.

When it is adjusted, lock the adjusting knob by tightening the grub screw located on the
side of the knob.

NOTE: MAGNETIC 'GO' SWITCH ADJUSTMENT:

The switch target trigger area is located on the opposite side and end from the cable entry
point on the switch. Once it is mounted to the switch bracket, adjust the switch in or out
from the stair steel trigger point, to be within 3mm - 10mm from touching each other when
the stair is in the desired rest position.

[DO NOT EXCEED 10mm DISTANCE BETWEEN THE SWITCH AND STRIKER PLATE].
Test by raising and lowering the Power Step a couple of times and adjust again if
necessary.

Pgl6

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER

POWER
STEP

Caterpillar D10R Dozer

D10R-RHW

PSA-

Section 5 Assembly Complete

~J,

57 5 -
7
\\\\ 4
9 4
/-
-~

v
&

Pgl7

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER

Caterpillar D10R Dozer

Section 5-1 Ladder Assembly

POWER
STEP

Item |Part No. Part Name Qty
1 [PS-22002 LADDER & HANDRAIL FABRICATION 1
2 |PS-22012 ROTATION SHAFT 1
3 |PS-21958 PINION & KEEPER PLATE 1 [Set
4 |PS-21926-01 LADDER SHAFT PIVOT BUSH-MIDDLE 1
5 |PS-21926-02 LADDER SHAFT PIVOT BUSH-NON DRIVE END | 1
6 |PS-21926-03 LADDER SHAFT PIVOT BUSH- DRIVE END 1
7 |CPS-M12X45ZP BOLT-M12 x 45 8
8 |CPS-M12X30ZP BOLT-M12 x 30 8
9 |CPS-M12NZP NUT-M12 16
10 |CPS-M12WH WASHER-M12 34

PSA-D10R FL+RHW 31-3-14

Pg18




FOLDING LADDER

POWER
STEP

Caterpillar D10R Dozer

PS- 22017A

Section 5-2 Landing Assembly LHS

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER
Caterpillar D10R Dozer

Section 5-2 Landing Assembly LHS PS-22017A

See Drawing Page 19

POWER

STEP

ltem |Part No. Part Name Qty
PS-22017 LANDING ASSEMBLY 1
2 |PS-22010-A HANDRAIL-FRONT-LHS 1
2A [PS-22010-B HANDRAIL-REAR-LHS 1
3A [PS-22014-98 ISOLATOR PIN BRACKET-REAR 1
3B |PS-22014-99 ISOLATOR PIN BRACKET-FRONT 1
4 |PS-21930A ISOLATOR MOUNTINGS ASSY. 6
5 |PS-21976 FRONT PIVOT PIN BRACKET 1
6 |PS-21941 ANTI VIBRATION BEARING 2
7 |PS-21941-06 RUBBER BUSH 2
8 |PS-21933 ISOLATOR BUSH PIN 2
9 [PS-21925 MIDDLE BEARING MOUNTING 1
10 [PS-22005-01 ANGLE BRACKET 2
11 |PS-22005-03/02 ISOLATOR RUBBER/CLAMP 2
12 [PS-22018-04 SIDE MOUNTING PAD 2
13 |CPS-M12X75ZP BOLT-M12 x 75 2
14 [CPS-M12X65ZP BOLT-SOCKET HEAD-M12 x 65 2
15 [CPS-M12X35ZP BOLT-M12 x 35 24
16 |CPS-M12X30ZP BOLT-M12 x 30 12
17 [CPS-M12X25ZP BOLT-M12 x 25 20
18 |CPS-M8X35zP BOLT-M8 x 35 8
19 [(CPS-M12NZP NUT-M12 26
20 |CPS-1/2"NN NUT-NYLOC-1/2"UNC
21 |CPS-M8NN NUT-NYLOC-M8
22 |CPS-M12WH WASHER-HARDENED-M12 76
23 |CPS-1/2"WH WASHER-HARDENED-1/2" 4
24 |CPS-M8WH WASHER-HARDENED-M8 16

PSA-D10R FL+RHW 31-3-14

Pg20




FOLDING LADDER
Caterpillar D10R Dozer

POWER
STEP

Section 5-2 Landing Assembly LHS PS- 22017A-NG Upgraded Handrails

See Parts List Page 22

Pg21

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER
Caterpillar D10R Dozer

POWER
STEP @

Section 5-2 Landing Assembly LHS PS-22017A-NG Upgraded Handrails

See Drawing Page 21

Item |Part No. Part Name Qty
1 |PS-22017 LANDING ASSEMBLY 1
2A |PS-22010-A-NG |HANDRAIL-FRONT LHS- NEW GENERA TION 1
2B [PS-22010-B-NG |HANDRAIL-REAR LHS- NEW GENERA TION 1
3A |PS-22014-98 ISOLATOR PIN BRACKET-REAR 2
3B |PS-22014-99 ISOLATOR PIN BRACKET-FRONT 6
4 |PS-21930A ISOLATOR MOUNTINGS ASSY. 1
5 |PS-21976 FRONT PIVOT PIN BRACKET 2
6 |PS-21941-02 ANTI VIBRATION BEARING 2
7 |PS-21941-06 RUBBER BUSH 2
8 |PS-21933 ISOLATOR BUSH PIN 1
9 [PS-21925 MIDDLE BEARING MOUNTING 4
10 [PS-HRI-C11 RUBBER HOSE Pirtek IRR-032 x 120 4
11 |PS-HRI-A06 HANDRAIL POST - DOUBLE CLAMP ASSY. 2
12 |PS-22018-04 SIDE MOUNTING PAD 2
13 [CPS-M12X65ZP |BOLT-SOCKET HEAD-M12 x 65 2
14 |CPS-M12X35ZP |BOLT-M12 x 35 32
15 [CPS-M12X30ZP |BOLT-M12 x 30 12
16 |CPS-M12X25ZP |BOLT-M12 x 25 20
17 [CPS-M10X75ZP |BOLT-M10 x 75
18 [CPS-M8X35ZP |BOLT-M8 x 35
19 |CPS-M12NZP NUT-M12 32
20 |CPS-1/2"NN NUT-NYLOC-1/2"UNC
21 |CPS-M10NN NUT-NYLOC-M10
22 |CPS-M8NN NUT-NYLOC-M8
23 |CPS-M12WH WASHER-HARDENED-M12 88
24 |CPS-1/2"WH WASHER-HARDENED-1/2"
25 |CPS-M10WH WASHER-HARDENED-M10
26 |CPS-M8WH WASHER-HARDENED-M8 16

PSA-D10R FL+RHW 31-3-14

Pg22




FOLDING LADDER

POWER
STEP

Caterpillar D10R Dozer

22016A

PS-

Section 5-3 Landing Assembly RHS

See Parts Llist Page 24

Pg23

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER
Caterpillar D10R Dozer

Section 5-3 Landing Assembly RHS
See Drawing Page 23

PS- 22016A

POWER
STEP

Iltem |Part No. Part Name Qty
1 |PS-22-284 LANDING ASSEMBLY RHS 1
2 |PS-22285 HANDRAIL RHS 1
3 |PS-22086 ISOLATOR PIN BRACKETS 2
4 |PS-21930A ISOLATOR MOUNTING ASSY. 6
5 |PS-21933 ISOLATOR BUSH PIN 2
6 |PS-22018-04 SIDE MOUNTING PAD 2
7 |PS-22005-01 ANGLE BRACKET 4
8 |PS-22005-03 ISOLATOR RUBBER 2
9 |PS-22005-02 ISOLATOR CLAMP 2
10 [(CPS-M12X75ZP BOLT-M12 x 75 2
11 |CPS-M12X35ZP BOLT-M12 x 35 20
12 [CPS-M12X25ZP BOLT-M12 x 25 20
13 [CPS-M12NZP NUT-M12 22
14 |CPS-1/2"NN NUT-NYLOC-1/2" UNC 4
15 [CPS-M12WH WASHER-HARDENED-M12 64
16 |CPS-1/2"WH WASHER-HARDENED-1/2" 4

PSA-D10R FL+RHW 31-3-14

Pg24




POWER
STEP

22016A-NG Upgraded Handrails

FOLDING LADDER

Caterpillar D10R Dozer

Pg25

Section 5-3 Landing Assembly RHS PS

See Parts List Page 26

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER
Caterpillar D10R Dozer

POWER
STEP @

Section 5-3 Landing Assembly RHS PS- 22016A-NG Upgraded Handrails
See Drawing Page 25

Iltem |Part No. Part Name Qty
1 |PS-22-616 LANDING ASSEMBLY RHS 1
2 |PS-22285-NG HANDRAIL RHS- NEW GENERATION 1
3 |PS-22086 ISOLATOR PIN BRACKETS 2
4 |PS-21930A ISOLATOR MOUNTING ASSY. 6
5 |PS-21933 ISOLATOR BUSH PIN 2
6 |PS-22018-04 SIDE MOUNTING PAD 2
7 |PS-HRI-A06 HANDRAIL POST - DOUBLE CLAMP ASSY. 2
8 |PS-HRI-C11 RUBBER HOSE Pirtek IRR-032 x 120 4
9 |[CPS-M10X75ZP BOLT-M10 x 75 4
10 [(CPS-M12X35ZP BOLT-M12 x 35 20
11 |CPS-M12X25ZP BOLT-M12 x 25 20
12 [CPS-M12NZP NUT-M12 22
13 [CPS-M10NN NUT-NYLOC-M10 4
14 |CPS-1/2"NN NUT-NYLOC-1/2" UNC 4
15 [CPS-M12WH WASHER-HARDENED-M12 64
16 |CPS-1/2"WH WASHER-HARDENED-1/2"

17 [CPS-M10WH WASHER-HARDENED-M10

PSA-D10R FL+RHW 31-3-14

Pg26




POWER
STEP

FOLDING LADDER
Caterpillar D10R Dozer

PS- 22051A

Section 5-4 Landing Assembly - Rear

EEREEREEER R
T o
E W
UW ©
Q = S =
GG | D |
z =z [aNa]
- = w
X - - =z =
< 22U o o
ooyl 8 e T
X L = = < <
) < X x X T I
o |L 2 > > K o o « T
E 0 £ < ddd o N xx
8§ 223 w>33d<uuw
Z o0 ¥ ¥ dF K k== I I
t 223220800552 %2
<
F ST aamzz==
8 & &
o o
28 a2 B33 STNNIZI
» Q@ Q ¥ X x zZZ2 = =2
o N © O I © © N © N © N
O.%%mmmlllllll
S KER8ggss=s5:5¢
e A YYD O N OO N O
c O n N N O o o oA A A QA
o o oo oo OO0 O 0O 0O O 0O
m123456789wﬂﬂ

Pg27

PSA-D10R FL+RHW 31-3-14



POWER
STEP

Section 5-4 Landing Assembly - Rear PS- 22051A-NG Upgraded Handrails

FOLDING LADDER
Caterpillar D10R Dozer

EN CEEINIRER I IR BRI
pd
)
T
<
nd
Y x
T
GWN
© o
232 ==
NGG | |
z Z [a )
1 — — EE
X — - = =
AEUU a Qa
w o o338 T
X ¢ =2 2 x x x < <
. T T
) =4 > > o0 o « T
mGAAA11162RR
g |2 o === ==<Z 2 wu
zZ 6oL L FZII
£ 222233355%¢%
©
f S TZcdaazz= =
g & &
o o
S29388NNIZ
T Q9 ¥ X xZ2zZz2 = =2
< N © © © © N © N © N
0.%%%%1111111
Z R 8 §=22=22=22=22=22=22
¢ YYD OO ND N DD
c |00 O N O O 0 O OO oA
o oo oo OO0 O O 0O O O
m123456789mﬂ

Pg28

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER POWER
Caterpillar D10R Dozer l STEP '

Section 5-5 Spreader Assembly PS-22287A- D10R
See Parts List Page 30

Pg29

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER
Caterpillar D10R Dozer

Section 5-5 Spreader Assembly

See Drawing Page 29

POWER
STEP

PS-22287A- D10R

Item |Part No. Part Name Qty
PS-22287 SPREADER 1
2 |PS-21931 98 ISOLATOR PIN BRACKET-OUTER LHS 1
2A |PS-21931-97 ISOLATOR PIN BRACKET-OUTER RHS
3 |PS-21931-99 ISOLATOR PIN BRACKET-INNER 2
4 |PS-21930A ISOLATOR MOUNTINGS 12
5 |PS-21933 ISOLATOR BUSH PIN 4
6 |PS-22281-04 WASHER PLATE - (1 Hole) 3
7 |PS-22281-03 WASHER PLATE - (2 Holes) 2
7A |PS-22281-02 WASHER PLATE - (3 Holes) 1
8 |PS-22281-01 WASHER PLATE - (4 Holes) 1
PS-22018-03 MOUNT BLOCK REAR OUTER 2
10 |PS-22018-01 MOUNT BLOCK REAR INNER 2
11 |PS-M20X50ZP BOLT-M20 x 50 14
12 |CPS-M12X25ZP BOLT-M12 x 25 40
13 |CPS-1/2"NN NUT-NYLOC-1/2" UNC 8
14 |PS-M20WH WASHER-HARDENED-M20 14
15 |CPS-M12WH WASHER-HARDENED-M12 40
16 |CPS-1/2"WH WASHER-HARDENED-1/2" 8

PSA-D10R FL+RHW 31-3-14

Pg30




FOLDING LADDER POWER
Caterpillar D10R Dozer l STEP '

Section 5-6  Drive Unit Assembly
See Parts List Page 32

Pg31

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER
Caterpillar D10R Dozer

Section 5-6 Drive Unit Assembly

See Drawing Page 31

POWER
STEP

Iltem |Part No. Part Name Qty
1 |PS-63014 HYDRAULIC CYLINDER (Refer Page 22) 1
2 |PS-21974 DRIVE MOUNTING FRAME 1
3 |PS-21959 SECTOR GEAR 1
4 |PS-21984 DRIVE GUARD 1
5 |PS-21954 ACTUATOR CYL. MOUNTING ASSEMBLY 1
6 [PS-21991-02 MOUNTING BAR-PROXIMITY SWITCH 1

6A |PS-21991-01 STRIKER 1
PS-61006-2 GREASE NIPPLE M6 STR. 4
PS-21940-03 PIVOT PIN KEEPER PLATE 1
PS-21959-09 SECTOR GEAR BUSH 2

10 [PS-21959-08 SECTOR GEAR HUB 1

11 |PS-21959-05 CLAMP RING 1

12 |PS-21959-06 SPACER RING 1

13 [PS-M24X120ZP BOLT-M24 x 120 2

14 [(CPS-M20X65ZP BOLT-M20 x 65 4

15 |CPS-M12X70ZP BOLT-M12 x 70 8

16 [CPS-M12X25ZP BOLT-M12 x 25 10

17 |CPS-M10X30ZP BOLT-M10 x 30 4

18 [CPS-M10X15ZP BOLT-M10 x 15 4

19 |CPS-M5X15ZP BOLT-M5 x 15 6

20 |PS-M24NN NUT-NYLOC-M24 2

21 |PS-M20NZP NUT-M20 4

22 |CPS-M12NZP NUT-M12 14

23 |CPS-M12NN NUT-NYLOC-M12 3

24 |CPS-M5NN NUT-NYLOC-M5

25 |CPS-M24WH WASHER-HARDENED-M24

26 |CPS-M20WH WASHER-HARDENED-M20

27 |CPS-M12WH WASHER-HARDENED-M12 20

28 |CPS-M10WH WASHER-HARDENED-M10 12

29 |CPS-M5WH WASHER-HARDENED-M5 12

PSA-D10R FL+RHW 31-3-14

Pg32




FOLDING LADDER
Caterpillar D10R Dozer

Section 5-7

PROP Assembly PS-22013A

POWER
STEP

(]

Item |Part No. Part Name Qty
1 [PS-22013 PROP MOUNTING FRAME 1
2 |PS-21945 PROP 1
3 |PS-22091-16 ROOF BUTTON 2
4 |PS-22087 PROP MOUNTING BEAM 2
5 |[PS-22091-14 BOLTING PAD 2
6 |[PS-22091-13 SPACER 2
7 |PS-21930A ISOLATOR MOUNTING 4
8 |PS-40003 BUFFER 4
9 |[CPS-M12X120 BOLT M12 x 120 4
10 |CPS-M12X40ZP BOLT-M12 x 40 8
11 [CPS-M12X25zP BOLT-M12 x 25 14
12 |CPS-M12ZP NUT-M12 20
13 [CPSM12WH WASHER-HARDENED-M12 38

PSA-D10R FL+RHW 31-3-14

Pg33



FOLDING LADDER
Caterpillar D10R Dozer

Section 5-8 Hydraulic Cylinder
Incl. Items 1A,1B,2,3,4,5,6,7,8,9,11,12,13.

Item |Part No. Part Name Qty
1A |PS-63014A HYDRAULIC CYLINDER 1
1B [PS-63014-P PIN - CYLINDER- (WITH RETAINER) 2
1S [PS-63011K SEAL KIT (NOT SHOWN) 1
2 |PS-63201 VALVE - PILOT OPERATED LOCKING 1
3 |PS-61158-0.30 FITTING - RESTRICTION 90 DEG 2
4 |PS-61154 FITTING - ELBOW- O RING 1/4BSPPx9/16"JIC 1
5 |PS-61157 FITTING - O RING 1/4BSPPx 9/16"JIC 1

6 |PS-61163 REDUCER JIC x BSPP 2
7 |PS-61160 TUBE 2
8 |PS-60047 FERRULES/NUTS 2 x each 1
9 |PS-60051-2.8 HOSE- HYDR. (9/6"JIC SWIVEL FITTING 2.8M)| 1
10 [PS-61151 FITTING-ELBOW 7/16"JIC 1
11 |PS-61145 FITTING-SWIVEL 9/16"JIC 1
12 [PS-61153 FITTING-O RING 1/4"BSP x 7/16"JIC 1
13 [PS-60050-2.8 HYDR. HOSE 7/16” SWIVEL FITTINGS 1

PSA-D10R FL+RHW 31-3-14

Pg34




FOLDING LADDER POWER
Caterpillar D10R Dozer l STEP '

Section 5-8 Hydraulic Cylinder (V alve Diagram)
See also Drawing Page 34

Double Acting Hydraulic System with
directional Control V alve and Cylinder

Lock Valve
24V DC Motor Hydraulic
g Pump >

i —

|I M \ II'I |'/ \ll :

\ g . Resenwoir

\‘a_____.//

- o

24Y DC Directional
Control Valve AA I
(Pump Mounted) ;

Double Pilot Operated
V1 Va 1 Check ‘alwe
(Cylinder Lock Valve)

| |
94 B '
E "“} B fy 2 :
1 |
| |
0.030” W i s i \|¢  0.030"
Restriction /| I'  Restriction
PSA-D10R FL+RHW 31-3-14 Pg35



FOLDING LADDER POWER
Caterpillar D10R Dozer l STEP '

Section 5-9 Power Pack (Electrical Controls & Accessories)

See Parts List Pg 38

bbb
™)

Hoses shown
dotted

Pg36

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER POWER
Caterpillar D10R Dozer STEP

Section 5-9 Power Pack (Electrical Controls & Accessories)
See Parts List Pg 38

% DOWER STEP POWER STEP

AR G DISYUNTOR DE ENERGIA

BIR/BAJAR PLATAFORMA DE BATERIA

. WORKLIGHT
. 2PIN

BEACON - 3 PIN CPS-ACX-2910

CPS-ACX-2911

View B

NOTE.

THE RELIEF PRESSURE OF THE POWERPACK IS TO BE SET TO 2800SlI.

IF THE POWERPACK IS REPLACED,THIS RELIEF PRESSURE WILL NEED TO BE
RESET USING INLINE GAUGES.

FAILURE TO DO SO MAY RESULT IN ACCIDENT OR INJURY

Pg37

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER POWER
Caterpillar D10R Dozer STEP

Section 5-9 Power Pack (Electrical Controls & Accessories)
See Photos Pg 36 & 37

Item [Part No. Part Name Qty
1 |PS-80103A-SLD POWER PACK ASSEMBLY 1
2 |PS-21107-METAL MOTOR ENCLOSURE- SEALED ST/ST 1
3 |PS-80103A POWER PACK 1

3A |PS-80103-CLAMP CLAMP ELECTRIC MOTOR 1
3B |PS-84201-100 HEAT SENSOR 1
4 |PS-82415 AUDIBLE ALARM 1
5 |PS-84214 BRIDGE RECTIFIER 1
PS-82492 SOLENOID 24V START MOTOR 1
PS-60051-900MM 9/16” [HYDR. HOSES 9/16"JIC STRAIGHT SWIVEL 1
7A |PS-60050-900MM 7/16” [HYDR. HOSES 7/16"JIC STRAIGHT SWIVEL 1
8 |PS-61152 HYDRAULIC FITTING 9/16” 1
8A |PS-61150 HYDRAULIC FITTING 7/16” 1
9 |PS-61177 HYDRAULIC FITTING 9/16” 1
9A |PS-61176 HYDRAULIC FITTING 7/16” 1
10 ([PS-84213 135A CIRCUIT BREAKER 1
11 |PS-84212 5A CIRCUIT BREAKER 1
12 [PS-84303 ISOLATION SWITCH 1
13 [PS-1712080 SEALED WIRING BOX 1
14 [PS-73012 TOGGLE SWITCH KIT 1
15 |[PS-82493 BATTERY FEED STUDS 2
16 [PS-HD10-5-16P 5 PIN SOCKET 1
17 |[PS-41010 DECAL-Battery Isolation 1
18 [PS-41011 DECAL-Battery Supply C/B-135A 1
19 [PS-41012 DECAL-Controller Supply C/B-10A 1
20 |PS-41013 DECAL-Battery Supply-Posltive 1
21 |PS-41014 DECAL-Battery Supply-Negative 1
22 |PS-41023 DECAL-Up/Down 1
23 |PS-41024 DECAL HYDRAULIC-HOSES 1
24 |PS-41041 DECAL OIL TANK 1
25 |PS-41019 DECAL BRIDGE RECTIFIER 1
26 |PS-41017 DECAL SOLENOID 1
27 |PS-41018 DECAL ALARM 1
28 |PS-41016 DECAL RAISE/LOWER SWITCH 1
29 |PS-73010 RUBBER BOOT RED 6
30 |PS-73009 RUBBER BOOT BLACK 3
31 |PS-HD10-3-16P 3 PIN SOCKET (PARK BREAK) 1
32 |PS-HD10-5-16P 5 PIN SOCKET (AUTO-RAISE) 1
33 |PS-41032 DECAL AUTO-RAISE SOCKET 1
34 |PS-60051-2.8M HYDRAULIC HOSE 9/16” x 2.8M 1 Not Shown
35 |PS-60050-2.8M HYDRAULIC HOSE 7/16” x 2.8M 1 Not Shown

Pg38

PSA-D10R FL+RHW 31-3-14




FOLDING LADDER POWER
Caterpillar D10R Dozer STEP

Section 5-10 Electrical Controls
Refer also Wiring drawings page 10 - 14

Control Pendant Switch
Mounted on Handrail

Proximity Switch Assembly
Mounted on Fixed Landing

PS-77005

R PENDANT SWITCH HARNESS

5 PIN PLUG

Cab Harness & Equipment
Refer Wiring Harness Drawings

&) ACCESS\®»)
STAIRWAY ¢

Pg39

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER POWER
Caterpillar D10R Dozer l STEP '

Section 5-10 Electrical Controls
Refer also Wiring Drawings
See Photos Page 39

Item [Part No. Part Name Qty
1 |PS-73013 CONTROL PENDANT SWITCH 1
2 |PS-73013-B CONTROL PENDANT BRACKET 1
3 |PS-77005 HAND RAIL SWITCH HARNESS 1
4 |PS-77009AR AUTO RAISE HARNESS 1 Optional only
5 |PS-77004 CABIN TO SWITCH HARNESS 1
6 |PS-75430 PROXIMITY SWITCH 2 1 x Optional
7 |PS-77002 CABIN BOX LED LIGHT INDICA TOR 1
8 |PS-77003 WIRING HARNESS IN CABIN 1

WARNING

LOW OR FAULTY BATTERIES WILL VOID
WARRANTY ON THE POWER PACK AND ALL
ELECTRICAL SWITCHES AND COMPONENTS

Pg40

PSA-D10R FL+RHW 31-3-14



FOLDING LADDER
Caterpillar D10R Dozer

POWER
STEP

Material Kit supplied PS-P/PACK-ISO. KIT

LOCTITE 243 TO APPLY ON
HYDRAULIC TANK SCREWS

TANK PAD MADE OF
RUBBER

4 EACH RUBBER
MOUNTS WITH
HARDWARE

MALE & FEMALE 7/16
AND 9/16 HYDRAULIC

CAPS FOR THE HOSES

2 EACH 3/8" X 1 ¥" BOLTS

PSA-D10R FL+RHW 31-3-14

Pg41



